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Curing conditions with resorcinol resin.
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Results on gluing faculty test with amount of spreading glue.
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Results on gluing faculty test with assembly time.
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Results on gluing faculty test with moisture content of laminae.
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Studies on Laminated Wood (VII).
Gluing conditions of AKAMATSU (Pinus densiflora SIEB. et ZUCC.) laminated wood.

Minoru NisainaARA and Minosaku Sucano

(Résumé)

Gluing faculty tests on AKAMATSU laminated wood glued with casein and resorcinol
resin were carried out. And gluing conditions were investigated.
1. Preparation of laminated wood.
(1) Akamatsu lumber used for this test were sawn, dried, cut and surfaced from
timber produced in Ibaragi Prefecture.
(2) Casein glue used for this test was manufactured by Utsumi Chemicals, Inc.
(3) Resorcinol resin adhesive used for this test was manufactured by Japan Reichhold
Chemicals, Inc.
(4) Laminated wood prepared for this test was generally built up with 3 ply laminae.
(5) Standard gluing conditions were determined as follows.
The amount of spreading glue------ 330 g/m?
Assembling time:--:- <50 minutes
Clamping pressure:-:---- 9~10 kg/cm?
Curing condition-----+ Room-temperature-setting process for casein glue, Inter-
mediate-temperature-setting for resorcinol resin adhesive.
2. Methods of gluing faculty tests.
(1) Initial gluing faculty was tested by the method of ASTM D 805—53.
(2) Durability was tested by the method of ASTM D 1101—53.
3. Results
Results are shown in Fig. 2~8. Gluing faculty of AKAMATSU laminated wood glued
with resorcinol resin was excellent, and gluing bond of casein was also satisfactory for

interior use.



